

Parts List						
Ref	Class	Part	Description	Qty	Comment	Footnote
1	102	834785T 5	TOP COWL	1	(MANUAL - BLACK)	
1	102	834785T 6	TOP COWL	1	(MANUAL - SILVER)	
2	102	834785T 7	TOP COWL	1	(ELECTRIC - BLACK)	
2	102	834785T 8	TOP COWL	1	(ELECTRIC - SILVER)	
3		NSS	Not Sold Separate, Induction Inse	1		
4		826291F 1	LATCH	1	(BLACK)	
4		826291F 2	LATCH	1	(SILVER)	
5	10	823187 1	SCREW, (M4 x 14.5)	2		
6	13	26995	LOCKWASHER, (#8)	2		
7	11	823751 5	NUT, (M4)	2		
8		825566 2	SEAL	1		
9		834786A 3	SOUND BLANKET KIT	1		
10		NSS	Not Sold Separate, Sound Blan	1	(ELECTRIC)	
11		NSS	Not Sold Separate, Sound Blan	1	(MANUAL)	
12		18173	BRACKET	1		
13	10	40067 31	SCREW, (M6 x 16)	2		
14		822426 1	BRACKET	1		
15	10	823187 1	SCREW, (M4 x 14.5)	3		
16	13	26995	LOCKWASHER, (#8)	3		
17	11	823751 5	NUT, (M4)	3		
18		47341A11	STARTER ROPE ASSEMBLY, M	1		
19		854318	COWL INSERT	1	(MANUAL)	

